PREMIUM

=
Q
-
X
&

Y&~/

Iltem No. 8891838

-

(el

-

CORDLESS ANGLE GRINDER / AKU UHLOVA BRUSKA

\
o

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 1



Iltem No. 8891838

EXTOL

PREMIUM

factory part description popis qty/ks ,\N/‘s.d/acl)sja.‘lé?srlier

number dilu
1 Top board horni pfitla¢na deska 1 8891838-1
2 Lower platen spodni pfitlatna deska 1 8891838-2
3 Wheel guard kryt kotouce 1 8891838-3
4 Output shaft vystupni htidel 1 8891838-4
5 Dust ring prasné tésnéni 1 8891838-5
6 Screw Sroub s kfizovou hlavou (M4x12) 4
7 Non-pressure head predni kryt 1 8891838-7
8 Bearing 6201-2RS lozisko 1 8891838-8
9 Ring @32 pojistny krouzek 1 8891838-9
10 Gear velké kuzelové kolo 1 8891838-10
il Bearing HK0808 jehlové lozisko 1 8891838-11
12 Auxiliary handle pomocna rukojet 1 8891838-12
13 Screw Sroub s kfizovou hlavou (ST4x20) 4
14 Pin aretacni kolik 1 8891838-14
15 Spring aretacni pruzina 1 8891838-15
16 Pin set aretacni tlacitko 1 8891838-16
17 Head capsule prevodova skiin 1 8891838-17
18 Screw Sestihranna matice 1 8891838-18
19 Gear malé kuzelové kolo 1 8891838-19
20 Bearing 628-2RS lozisko 1 8891838-20
21 Air ducting vzduchovy deflektor 1 8891838-21
22 Rotor rotor 1 8891838-22
23 Bearing 607-2RS loZisko 1 8891838-23
24 Stator stator 1 8891838-24
25 Switch tlacitko spinace 1 8891838-25
26 Switch spring spinaci pruzina 1 8891838-26
27 Rubber column gumovy sloupek 2 8891838-27
28 Switch hand spinaci tdhlo 1 8891838-28
29 Controller fidici jednotka 1 8891838-29
29-1 Micro switch mikrospinac 1 8891838-29-1
29-2 Electrode holder deska s kontakty 1 8891838-29-2
30 Shock strut tlumici sloupek 2 8891838-30
31 Left and right foot levy/pravy podstavec 1 8891838-31
32 Casing levy/pravy kryt motoru 1 8891838-32
33 Screw $roub s kfiZzovou hlavou (ST3x16) 6
34 Air intake window vstupni vétraci mfizka 2 8891838-34

PRODUCT TECHNICAL SHEET / TECHNICKA DOKUMENTACE PRODUKTU - 2



